Item No : MX400BL

Item Name : BURSTOUT

Item Desc : 1:4 Scale Rtr Electric Power Off Road Motocross Brushless Version With New Driver

Product : Motocross

Type : Electric

Scale : 1:4

PART LIST

Code : 02053

Body Clip 8P
Code : 02057S

Antenna Pipe 3P
Code : A3AU

"A3 2S, 3S LiPo Balance Charger AC Input (Australia Standard)"
Code : A3EU

"A3 2S, 3S LiPo Balance Charger AC Input (Europe Standard)"
Code : A3UK

"A3 2S, 3S LiPo Balance Charger AC Input (UK Standard)"
Code : A3US

"A3 2S, 3S LiPo Balance Charger AC Input (America Standard)"
Code : LP7427

Li-Po Battery (7.4V 2700mAh 2S 25C) w/Banana Plug
Code : MT-300

2.4GHZ Radio SET
Code : MT-300RX

3channels 2.4GHZ Waterproof Receiver
Code : MT-300TX

2.4GHZ Transmitter
Code : MX5001

Gryo Cover 1P
Code : MX5002

Rear Rim - Right 1P
Code : MX5003

Front Rim 1P
Code : MX5004

Rear Rim 1P
Code : MX5005

Rear Tyre 1P
Code : MX5006

Front Tyre 1P
Code : MX5007

Front Tyre And Rim Set 1P
Code : MX5008

Rear Tyre And Rim Set 1P
Code : MX5009

Brake Disc 2P
Code : MX5010

Front Upper Suspension Mount 1P
Code : MX5011

Front Lower Suspension Mount 1P
Code : MX5012

Steering Stem Mount 1P
Code : MX5013

Side Chassis Bushing 4P
Code : MX5014

Front Muffler Mount 1P
Code : MX5015

Plastic Handle 1P
Code : MX5016

Fender Saver Set
Code : MX5017

Rear Body Mount 1P
Code : MX5018

Receiver Case 1P
Code : MX5019

Chassis Posts 10P
Code : MX5020

Front Hub Carrier 2P
Code : MX5021

Bushing 6P
Code : MX5022

Battery Case 1P
Code : MX5023

Rear Shock Shaft 1P
Code : MX5024

Rear Shock Protection Cover 1P
Code : MX5025

Rear Shock Set
Code : MX5026

Rear Shock Cover 1P
Code : MX5027

Dummy Holder 2P
Code : MX5028

Rear Shock Fixed Block 2P
Code : MX5029

Swing Arm 1P
Code : MX5030

Chain Spacer 2P
Code : MX5031

20T Drive Gear 4P
Code : MX5032

66T Spur Gear 1P
Code : MX5033

Front Shock Set 2P
Code : MX5034

Front Spring Set 2P
Code : MX5035

Front Shock Body 2P
Code : MX5036

Front Shock Axle 2P
Code : MX5037

Front Shock Lower Cap 2P
Code : MX5038

Front Shock Upper Cap 2P
Code : MX5039

Steering Linkage Set
Code : MX5040

Servo Arm 4P
Code : MX5041

Servo Mount 2P
Code : MX5042

Motor Mount 1P
Code : MX5043

Ball Bearing Bushing 2P
Code : MX5044G

Green PET body shell 1P
Code : MX5044R

Red PET body shell 1P
Code : MX5045

Front Vent Panel 1P
Code : MX5046

Front Shock Protection Cover 1P
Code : MX5047

Front Bumper 1P
Code : MX5048G

Green Front rim fender 1P
Code : MX5048R

Red Front rim fender 1P
Code : MX5050

Rear Wheel Axle 1P
Code : MX5051

Front Wheel Axle 1P
Code : MX5052

Chassis Shaft 1P
Code : MX5053

Rear Swing Arm Axle 1P
Code : MX5054

Battery Case Alxe 1P
Code : MX5055

Steering Shaft 1P
Code : MX5056

Clutch Shoe And Spring Set
Code : MX5057

Clutch Springs - 0.8 & 0.9Mm 6P
Code : MX5058

64 Pitch Pinion Gear -19T 1P
Code : MX5059

Flywheel Gyro 1P
Code : MX5060

Clutch Gear - 15T 1P
Code : MX5061

Gear Mount 1P
Code : MX5062

Upper Side Chassis 1P
Code : MX5063

Lower Side Chassis íV Right 1P
Code : MX5064

Lower Side Chassis íV Left 1P
Code : MX5065

Chassis Lock Nuts 4P
Code : MX5066

Downstop Screws 1P
Code : MX5067

Sprocket Plate 1P
Code : MX5068

Sprocket Gear 1P
Code : MX5069

Rear Shock Spring 1P
Code : MX5070

Buffer Spring 1P
Code : MX5071

Fender Saver Set 1P
Code : MX5072

Anti-Roll Bar 2P
Code : MX5073

Chain 1P
Code : MX5074

Gear Bushing 4P
Code : MX5075

Steering Ball Stud 2P
Code : MX5076

M5.0 E-Clip 6P
Code : MX5077

M2.5 X 15 Pin 6P
Code : MX5078

M2.0 X 13 Pin 6P
Code : MX5079

Rear Wheel Mount Bushing 4P
Code : MX5080

Screw Bushing 6P
Code : MX5081

M13 X 6 X 5 Ball Bearing 6P
Code : MX5082

M15 X 6 X 5 Ball Bearing 6P
Code : MX5083

M10 X 6 X 3 Ball Bearing 6P
Code : MX5084

3 X 8 Button Head Screw 6P
Code : MX5085

3 X 10 Button Head Screws 6P
Code : MX5086

3 X 12 Button Head Screw 6P
Code : MX5087

3 X 20 Button Head Screw 5P
Code : MX5088

4 X 8 Button Head Screw 6P
Code : MX5089

4 X 12 Button Head Screw 6P
Code : MX5090

3 X 12 Socket Head Screw 6P
Code : MX5091

4 X 10 Socket Head Screw 6P
Code : MX5092

3 X 22 Socket Head Screw 6P
Code : MX5093

3 X 26 Socket Head Screw 6P
Code : MX5094

3 X 35 Socket Head Screw 6P
Code : MX5095

M4 X 4 Set Screw 6P
Code : MX5096

M5 X 4 Set Screw 6P
Code : MX5097

M2.5 Lock Nut 6P
Code : MX5098

3X8 Flat Head Screw 6P
Code : MX5099

M3 Lock Nut 6P
Code : MX5100

M4 Flanged Lock Nut 6P
Code : MX5101

M5 Flanged Lock Nut 6P
Code : MX5102

Full O-Ring Set
Code : MX5103

4 X 18 Socket Screws 6P
Code : MX5104

4 X 38 Socket Screws 6P
Code : MX5105

3 X 16 Button Head Screw 6P
Code : MX5106

3 X 16 Button Head Screw 6P
Code : MX5113

Double Sided Foam Stick 3P
Code : MX5115

45A Sing Way Brushless Esc 1P
Code : MX5118

3650Kv3210 Brushless Motor 1P
Code : MX5120

6Kg servo 1P
Code : MX5121

Red Spare Dummy 1P
Code : MX5122

9x6.1x0.3 Shim 6P
Code : MX5124

Motorbike Stand 1P
Code : SERVO6KG

6Kg Servo Unit